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REPORT OF CEMENT QUALITY

Reference number IY. \ V"l"/T"·~J Y. \ ~fT"/lt o- _)f+.o-.:..l...o Type of cement 1/

Factory I Babil Cement Plant Sampling date:- / 12019 Testing date:- / 12019

COMPONENT % TEST RESULT LIMlTS CONFORM
Si02 21.00 ................ ~...

ir: AI203 4.12 ..................
Joo-oj

Fe203 5.65o: ..................
~ CaO 62.74 ..................

~

Mg() 2.32 < 5% OK

S03 2.15 :s 2.5% if C3A < 5 OK

~

< 2.8 % if C3A> 5

LOSS ON IGNITION 1.63 s 4% OK

~ Total 99.61

< INSOLUBLE RESIDUE 0.41 s 1.5% OK

U FREE LIME 0.97 ...............
Joo-oj L.S.F 0.91 0.66-1.02 OK
~ M.S 2.15 .................
~ M.A 0.73 ..................
~ C3S 50.02 ..................
U C2S 22.47 ..................

C0 1.36 < 3.5% for S.R.P.C OK
C4AF 17.18 ..................

PHYSICAL TEST TEST RESULT LIMITS * CONFORM

Setting Time I Initial 130 ~ 45 min OKI Final 3:07 < 10 hr

Fineness (Blaine) 3396 2:. 2300Cm21gm for O.P.C.
OK> 2500 Cm2/gm for S.R.P.C

Compressive I 3day 21.54 2:. 15 MN/m2

OKStrength I 7day 31.10 2:. 23 MN/m2

Soundness {Autoclave)% 0.08 , ..... .s 0.8 OK

Residue on sieve% J 90 urn 5.41 ./ F;';:, 1- »»:
180 Jolm 0.36 " /" ,_' < , .....,~/\
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REPORT OF CEMENT QUALITY

QUALITY CONTROL DEP .\(LAB) (<.::JI~I) / ~ ~I 0~I ~

Factory / Babil Cement Plant

Reference number / T. , 'It I' ~ J Y • , \(r (r' o- ~..:.l.o.. Type of cement II

Sampling datc:- / 12019 Testing date:- / 12019

COMPONENT % TEST RESULT LIMITS CONFORM
Si02 20.95 ..................

r./1 Ah03 4.11 ..................~
F~03 5.71tr: ..................

~ CaO 62.73 ..................

~

MgQ 2.27 <5% OK

S03 2.13
::;2.5% if C3A < 5 OK

~

<2.8 % if C3A > 5

LOSS ON IGNITION 1.66 9t% OK

~ Total 99.56

< INSOLUBLE RESIDUE 0.40 ~1.5% OK

U FREELlME 0.86 ...............
~ L.S.F 0.91 0.66-1.02 OK::E M.S 2.14 .................
~ M.A 0.72 ..................
~ C3S 50.81 ..................
U C2S 21.74 ..................

C~ 1.23 s3.5% for S.R.P.C OK
C4AF 17.37 ..................

PHYSICAL TEST TEST RESULT LIMITS * CONFORM

Setting Time I Initial 125 2:.45min OK
1 Final 2:53 s 10 hr

Fineness (Blaine) 3368 2:.2300Cm2/gm for O.P.C. OK>2500 Cmvgm for S.R.P.C
Compressive I 3day 20.70 2:.15 MN/m2

OKStrength I 7day ~ 30.60 2:.23 MN/m2

Soundness (Autodave)% ~. :-_:. , 0.07 <0.8 OK. . r"'~ 90 urn J/\_ 4.98
Residue on sleve%, Ii, '1 SO urn

/ \~.\ 0.21
According to I.Q.S~ 5119~4 .':). ~ - __*
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QUALITY CONTROL DEP.\(LAB) (wl~l) / ~ ~I ;;~I ~

Reference number I r . "/11' 'r ~W.J y . , ~/l/V o- ~ Wl....o Type of cement II

Factory / Babil Cement Plant Sampling date- / 12019 Testing date i- I 12019

COMPONENT % TEST RESULT LIMITS CONFORM
Si02 20.93 ..................

(/'1 Ah03 4.17 ..................
!--;

Fe203 5.40(/'1 ..................

~ CaO 62.68 ..................

~ MgO 2.50 :::;5% OK

~ S03 2.11 s 2.5% if C3A < 5
OK

~

< 2.8% if C3A> 5

LOSS ON IGNITION 1.8J :::;4% OK

~ Total5t> , 99.59

< INSOLUBLE RESIDUE 0.39 < 1.5% OK

U FREE LIME 0.88 ...............
!--; L.S.F 0.91 0,66 -1.02 OK
~ M.S 2.19 .................
~ M.A 0.77 ..................::q C3S 50.81 ..................

U C2S 21.66 ..................
C3A 1.90 :::;3.5% for S.R.P.C OK

c C,.AF 16.43 ..................

PI-I"\S~ICAL".lES T TEST RESULT LIMITS * CONFORM

Setting Time I initial ]28 2:: 45 min OKI Final 3:08 < 10 hr

Fineness (Blaine) 3325 2: 2300Cml/gm forO.P.C. OK> 2500 Cm2/gm for S.R.P.C
Compressive I 3day 20.50 > 15 MN/ml

Strength I 7day 30.80 2:: 23 MN/m2 OK

Soundness (Autocl~lve)% 0.07 .«: -c 0.8 OK

Residue on sieve% I 90 11m 5.20 ~ r»: ».
180 11m 0.23 . ; ",.",we ..... \.-:-.\
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QUALITY CONTROL DEP ..\(LAB) (wl~l) / ~~I ;;~I ~

Reference number / T. , Vt/y. ~WJ l • \ Vii' i .J.o)i+- ~ Type of cement II

Factory /8abil Cement Plant Sampling date> / /2019 Testing date r- I /2019

COMPONENT % TEST RESULT LIMITS CONFORM
Si02 21.13 ..................

ir: AI203 4.09 ..................
.l--'(

Fe203 5.3500 ..................

~ CaO 62.59 ..................

~ MgO 2.53 < 5% OK

~ S03 2.13 S 2.5% if CJA < 5 OK

Z < 2.8% if C3A> 5

<r: LOSS ON IGNITlON 1.80 S 4% OK

~ Total 99.62« INSOLUBLE RESIDUE OAI < 1.5% OK

U FREE LIME 1.05 ...............
~ L.S.F 0.90 0.66 - 1.02 OK
~ M.S 2.24 .................

~ M.A 0.76 ..................

~ C.lS 48.79 ...................

U C2S 23.76 ..................
C3A 1.79 S3.5% for S.R.P.C OK

C4AF 16.28 ..................

PHYSICAL :'TEST TEST RESULT LIMITS * CONFORM
Initial 135 2: 45 min

S 10 hr------~--------~2: 2300Cm-/gm for O.P.C.
2: 2500 Cm2/o-m for S.R.P.C

Setting Time OKFinal 3:07

3420 OK

22.20 2: 15 MN/m
2: 23 MN/m2 OK

31.90
0.08 S 0.8 OK
4 ..67
0.16
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